SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 13 / 5MHz / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimif Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 764,66034 MHz -60.61 dBm -25.81 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.22577 MHz -60.93 dbm -25.93 db
775.000 MHz 775,900 MHz 100,000 kHz 775.19645 MHz -48.63 dBm -35.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.09216 MHz -49.12 dBm -36.12 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91753 MHz -54.76 dBm -41.76 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94840 MHz -54.55 dBm -41.55 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.33666 MHz 12,00 dém -11.00 de 776.000 MHz 788.000 MHz 100.000 kHz 736.66334 MHz 19.18 dBm -10.92 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,06778 MHz -54.30 dBm -41.30 dB 786.000 MHz 788.100 MHz 30.000 kHz 788.00365 MHz -52.67 dBm -39.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.28357 MHz -48.17 dBm -35.17 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.63601 MHz -48.05 dBm -35.05 dB
793.000 MHz 806,000 MHz 6,250 kHz 804,47403 MHz -60.72 dBm -25.72 dB 703.000 MHz 806.000 MHz £.250 kHz £00.37013 MHz -60.72 dBm ~p5.72 db
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimif Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77495804 MHz -57.32 dBm -22.32 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.55445 MHz -60.82 dBm -25.82 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.89955 MHz -40.08 dém -27.08 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.27557 MHz -48.86 dBm -35.86 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.96129 MHz -45.18 dBm -32.18 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97777 MHz -53.25 dbm -40.25 db
776.000 MHz 788.000 MHz 100,000 kHz 77829570 MHz 5.27 dém -24.73 di 776.000 MHz 789.000 MHz 100.000 kHz 783,79820 MHz 5.21 dBm -24.69 dB
788.000 MHz 788,100 MHz 30,000 kHz 78803671 MHz -47.30 dBm -34.30 de 786.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -42.82 dBm -29.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.25420 MHz -42.25 dBém -29.25 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,55280 MHz -38.21 dBm -25.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.33117 MHz -59.19 dBm -24.19 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.46104 MHz -55.15 dBm -20.15 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 13 / 5MHz / 256QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimif Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77122977 MHz -60.80 d&m -25.80 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.03896 MHz -60.89 dbm -25.89 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -48.67 dBm -35.67 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.57857 MHz -48.63 dBm -35.63 dB
775.900 MHz 776.000 MHz 30.000 kHz 77590834 MHz -54.43 dBm -41.43 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96130 MHz -53.64 dbm -40.34 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 15.83 dém -14.17 de 776.000 MHz 788.000 MHz 100.000 kHz 796.67532 MHz 15.94 dBm -14.06 dB
788.000 MHz 788,100 MHz 30,000 kHz 78800085 MHz -54.18 dBm -41.18 dB 786.000 MHz 788.100 MHz 30.000 kHz 788.04610 MHz -53.73 dBm -40.73 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.69336 MHz -47.80 dBm -34.80 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.77308 MHz -46.63 dBm -33.63 dB
793.000 MHz 806.000 MHz 6.250 kHz 799 57792 MHz -60.69 dBm -25.69 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.83766 MHz -60.82 dBm -25.82 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimif Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77493407 MHz -59.97 dém -24.97 dB 763.000 MHz 775.000 MHz 6.250 kHz 77248851 MHz -60.67 dBm -25.67 db
775.000 MHz 775.900 MHz 100.000 kHz 77589955 MHz -44.99 dBm -31.99 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.76716 MHz -48.59 dBm -35.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599995 MHz -48.65 dBm -35.65 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -53.87 dbm -40.87 db
776.000 MHz 788,000 MHz 100.000 kHz 777.91209 MHz 3.10 dBm -26.80 de 776.000 MHz 789.000 MHz 100.000 kHz 793,25874 MHz 3.13 dBm -26.87 dB
788.000 MHz 788,100 MHz 30,000 kHz 78804221 MHz -49.02 dBm -36.02 dg 786.000 MHz 788.100 MHz 30.000 kHz 788.04431 MHz -43.06 dBm -30.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,16608 MHz -42.84 dBm -29.84 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.53322 MHz -38.17 dBm -25.17 dB
793.000 MHz 806.000 MHz 6.250 kHz 79307143 MHz -59.99 dBm -24.99 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.46104 MHz -55.79 dBm -20.79 dB
il | r3 X
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 13 / 10MHz / QPSK
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763.000 MHz 775.000 MHz 6.250 kHz 774.91003 MHz -59.74 dBm -24.74 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MH2 -60.35 dBm -25.35 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz ~44,48 dBm -31.48 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -45.78 dBm -32.78 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.47 dBm -35.47 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.87587 MHz -50.12 dBm -37.12 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.05405 MHz 4,35 dBm -25.65 dB 776,000 MHz 788.000 MHz 100.000 kHz 782.81518 MHz 3,41 dBm -26.50 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.09925 MHz -42.83 dBm -29.83 dB 788.000 MHz 786.100 MHz 30.000 kHz 766.00005 MHz -42.00 dBm -29.00 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.42552 MHz -36.99 dBm -23.99 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -36.32 dBm -23.32 dB
793,000 MHz 806,000 MHz 6,250 kHz 703.25325 MHz -50.94 dBm -15.94 db 793,000 MHz 806,000 MHz 6,250 kHz 703.03247 MHz -51.83 dBm -16.82 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -60.50 dBm -25.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 765.93107 MHz -60.79 dBm -25.79 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84471 MHz -46.82 dBm -33.82 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.72 dBm -34.72 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92672 MHz -52.17 dBm -39.17 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.89645 MHz -51.93 dBm -38.93 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.34266 MHz 2,66 dBm -27.34 dB 776,000 MHz 788.000 MHz 100.000 kHz 784.34065 MHz 0.70 dBm -29,30 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.04870 MHz -43.55 dBm -30.55 dB 788.000 MHz 786.100 MHz 30.000 kHz 768.04001 MHz -44.47 dBm -31.47 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.32762 MHz -38.67 dBm -25.67 dB 788,100 MHz 793.000 MHz 100.000 kHz 789.45839 MHz -39.34 dBm -26.34 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.25325 MHz -52.70 dBm -17.70 dB 793,000 MHz 806.000 MHz 6,250 kHz 703.08442 MHz -53.53 dBm -18.52 dB
hid hid
L VA 4 ‘ L VA J
01 Date: 20.JUN.2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-13 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B
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30,000 MHz 763,000 MHz 100,000 kHz 636.61479 MHz -68,05 dBm -55,05 dB 30,000 MHz 763,000 MHz 100,000 kHz 635.19775 MHz -68,06 dBm -55,06 dB
806,000 MHz 1.000 GHz 100.000 kHz 808.93352 MHz -67.46 dBm -54.46 dB 806.000 MHz 1.000 GHz 100.000 kHz 966.22819 MHz -67.48 dbm -54.48 dB
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30,000 MHz 763,000 MHz 100.000 kHz 761,21649 MHz -67.71 dBm -54.71 dB
£06.000 MHz 1.000 GHz 100.000 kHz 943.68133 MHz -67.23 dBm -54.23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -37.67 dBm -24.67 dg
3.000 GHz 8,000 GHz 1.000 MHz 6.92486 GHz -52.62 dBm -39.62 dB
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B
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30,000 MHz 763,000 MHz 100.000 kHz 754,52220 MHz -67.65 dBm -54.65 dB
B06.000 MHz 1.000 GHz 100.000 kHz 806.31517 MHz -67.30 dBm -54.30 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,85561 GHz -38.43 dBm -25.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.72128 GHz -52.60 dBm -39.60 d&
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swanranas. FCC RADIO TEST REPORT

Report No. : FG543002-02B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0104
40 Normal Voltage 0.0041
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0115
0 Normal Voltage 0.0130
-10 Normal Voltage 0.0088 PASS
-20 Normal Voltage 0.0129
-30 Normal Voltage 0.0101
20 Maximum Voltage 0.0128
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0024
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-16 of 16

FAX : 886-3-328-4978




swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.28 6.35 6.7 6.61 PASS
Mode LTE Band 14/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.39 6.26 6.7 6.78 PASS
TEL : 886-3-327-3456 Page Number 1 A14-1 of 30

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B
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LTE Band 14 / 10MHz / QPSK LTE Band 14 / 10MHz / 16QAM
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Trace 1 | 19.50 dsm | 27.25 dem 7.76 d8 3.13d8 5.30 d8 6.70 dB 7.45 d8 Trace 1 [ 17.69 dem | 26.25 dem £.56 08 3.10d8 5.28 dB 6.78 0B 7.34 08

— - - — — - - —_—
)i ] [RER ) )i ] [T ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.18 4.9 9.86 | 10.02 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.07 5.05 9.70 | 10.08 - - - -

TEL : 886-3-327-3456 Page Number 1 A14-4 of 30
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LTE Band 14

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum - ectrum -
Ref Level 30.00 B Offset 1160 db & RBW 100 kHz Ref Level 30.00 dBm  OFfset 11.60 0B & RBW 100 kHz
o att 30de SWT 18 ps @ VBW 300 kHz  Mode FFT s att a0de SWT 19 ps @ VBW 300 kHz  Made FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk view o7t view
CHE 10.30 dBm EHE 11.89 dBm
790.36000 MHz 790.57000 MHz
20 t D2(1] 0.14 dB| 20 ‘ D2r1] 0.01 dB|
1 16,070 gn - 18000 MHz i +.91000 MHZ]
7 7 PNwaT D1 14.339 dB)
ol il e S S \ n L AT / M,
“ i A T v : 0 o] N T T
/ |
ad | 0 di |
I )
X 10 T
/ \ \
-20d A e avay @ T
N (Vi (WY nondoa / L
Bl Ao pnine
40 40
s0d -50 df
0d -0 d
CF 793.0 MHz 1001 pts Spon 10.0 MHz CF 703.0 MHz 1001 pts Spon 10.0 MHz
S—— —_— —_— ) - — —_— )
L J J . L L

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

2ctrum Spectrum
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.60 d & RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dé SWT 126 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk view o7t view
ML) 9.78 dBm| M1 10.07 dBm
788.0200 MHz| 768.1000 MHz|
20 T D2(1] 0.51dB 20 T D2(1] 0.01dB
D1 16.782 dér - - A 9.8600 MHZ D1 16.348 dén 7 10.0200 MHZ|
J; AT R e T ~ PR RPN S A v N
10 T L 10 L
T 1 |
od od -
/ \ o \
-20 f 20
- Ay
AV v A" . ~ M e, o
i A\ 30 di "
-an a0
50 d S0 d
60 d 60 d
CF 703.0 MHz 1001 pts Spon 20.0 Mz CF 793.0 MHz 1001 pts Spon 20.0 Mz
L L J - L L J -
) )
v v
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 300 kHz
o att a0de SWT 10 s @ VBW 300 kHz  Mode FFT s At a0de SWT  126ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk view [@ 1% view
Mi[1] 12.90 dBm Mil1] 11.72 dBm
790.49000 MHz 788.1600 MHZ|
20 | D2[1] 0.10 dB 20 T D2[1] -0.57 dB|
o1 13743 0B 5.07000 MHz D1 14.028 cBm — : - 9.7000 MHZ|
113743 O YNV AL B AR Y o e L rope N e A
10 10 -
/ ! {
| | I |
ad f 1 0d / }
y |
/ \
-10 e 0 L
20 d ; 1 20 Y .
/ e
ot T a4 Sl AT
e < 730 d -
40 -40
50 d -0 d
60 df 60 df
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
—— —_— —_— ) - — —_— )
L i J NI o { i J ¢ -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Spectrum - Spectrum -
Ref Level 30.00 GEm  Offset 1160 OB @ RBW 100 kHz Ref Level 30,00 GBm  OFfset 11,60 08 @ RBW 300 Kz
o art ande SWT 18 s @ VBW 300 kHz  Mode FFT s At a0de SWT 126 ps @ VBW  1MHz  Made FFT
SGL count 100/100 SGL Count 100/100
@17k view (@175 view
Mi1] 14.97 dBm) EITE] 14.25 dBm)
790.46000 MHz 788.0200 MHz
20 2[1] 0.26 dB 20 2[1] 0.07 dB
5.05000 MHz 10.0800 MHZ]
10 B D1 11.557 dei 112.253 4 = - o —r 5
10 dBm P (Ta Ve s p A vl 0 = o ¥ Y
f | i \
0 den / - 0dsn - ~
/ \\ / b
-10 dém f v -10 dbm — ] =
)2 -14.443 8 3 2 13747 B by
20 dém + - -20 dBm r +
7 " /
J \ oty ~ N
— W, ]y P P A EATASN
40 dBm -40 dbm
-50 dam -50 dem
-60 dam -60 dem
CF 793.0 MHz 1001 pts Span 10.0 Mz CF 793.0 MHz 1001 pts Span 20.0 Mz
SRS — _— L i _—
! J ) I J W -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Occupied Bandwidth

LTE Band 14 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.47 9.03 9.03 - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.49 9.01 8.95 - - -
Page Number 1 A14-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

) )
v v
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 o8 @ RBW 100 kHz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT poe AL 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | O
MiL1] 52 dm| Ml 15.06 dBm)
2 . 794.579800 MHz o 794.892800 MHz
Occ Bw . 4.506549345 MHz| Occ Bw 4.477552245 MHz|
04 e A e 04 L A e D o
od r 0 f
/ \ Ji
-t0d - -10d
20d 20d
v o)
| 0damr—r e s AN ANV, 24 AT A AT
-40 d 40 d
50 df 50 d
60 d -60 di
CF 793.0 MHz 10001 pts Span 10.0 MHz CF 793.0 MHz 10001 pts Span 10.0 MHz
Marker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 794.8798 MHz 15.32 dam ML 794,808 MHZ 15.06 dam
T1 1 790.756224 MHz 10.46 dBm Oce Bw 4506549345 MHz T1 L 790.767223 MHz 9,35 dBm Oce Bw 4477552245 MHz
T2 1 795.262774 MHz 8.61 dBm T2 1 795.244776 MHZ 10,40 dam
L I 4 S JL 4 e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,60 Gi & RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0de SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max | O
mili] 18.39 dém| 16.08 dm|
20 41 794.03790 MHzZ| - 794.45990 MHzZ|
Ce By 9.039096090 MHz 9.033096690 MHz
LAt o \f\" e A N o e A
10 d T 10 d 7 ¥
/ \ | \
od od ]
{ kY
o y | oa / \
/ \ \
20 d . 20 di =
s S e Fom
= v o . a .
-40d -40 d
-50 d 50 di
60 d -60 db
CF 793.0 MHz 10001 pts Span 20.0 MHz CF 793.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 794.0379 MHz 18.39 dBm ML 754.4559 MHz 15.08 dem
T1 1 788.50245 MHz 10.70 dBm Occ 8w 9.03909609 MHz T1 L 7B8.50245 MHZ 9,95 dém Occ Bw 9.03309669 MHz
T2 1 797.54155 MHz 11.37 dBm T2 1 79753555 MHz 10.02 dém
L L J - L JL J -
ectrum - o
Ref Level 30.00 GBm  Offsel 1160 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 GB & RBW 300 kHz
o att a0ds BWT 10us @ VBW 300 kHz  Mode FFT = att a0dE SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.08 dBm| M1I1] 1
0 794. 743000 MHZ, - 793.8
Occ By M1 4.490550945 MHz ;_OccBw 9.019098090 MHz
i . A Attt
10d i 104d 7 X
o | \ v / \
1 \\ / \
04 / 10 d 7 \
20d / 20d ”
M, - M\l MY IR i ™
|2 bmr
-0 d 40 di
50 d -50 di
-60 d 60 d
CF 793.0 MHz 10001 pts Span 10.0 MHz CF 793.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 794.7438 MHz 14.08 dBm ML L 793.8750 MHZ 15.03 dém
TL 1 790763224 MHz 8.27 dBm Occ Bw 4.430550945 MHz T1 L 785.49445 MHz .30 dbm Occ Bw 9.01908609 MHz
T2 1 795.253775 MHz 7.26 dam T2 1 797.51355 MHz 9,32 dém
L JL J . L JL J .
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LTE Band 14

Spectrum k2 k2
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 o8 & RBW 300 kHz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT poe AL 30 de SWT 12.7 ps @ VBW 1MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 12.01 dBm) Ml 12.63 dbm)
" 794.734800 MHz N 795.21180 MHz
20 Oce Bw 4.491 345 MHz| 2 Opt1Bw 8.953104690 MHz|
1 2 P = 10 di 1 - o
wd 7 = v = o 7 = \<
/ { ‘
0 dBm / t 0 dam 4 T
\ \
-10 dBm 'j' A -10 dBm ‘i +
/ L | \
20 dBm 20 dem -
-v‘/ e /‘u—-/ T,
A PRR e = e
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 10001 pts Span 10.0 MHz CF 793.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 794.7348 MHz 12.01 dam ML L 795.2118 MHZ 12,63 dam
T1 1 790.763224 MHz 6.10 dBm Oce Bw 4,491550845 MHz T1 L 788.516845 MHz 5.72 dBm Oce Bw 8.95310460 MHz
T2 1 795.254775 MHz 6.99 dam T2 1 797.47155 MHz 5.59 dam
L ! J - L I J Ll -
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SPORTON LAB.
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Report No. : FG543002-02B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck paks Uimit ¢heck
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 db!_ll‘lp sPURIOUS LINE_ABS PASS ﬂ
10 dem 10 de H
0 dB “
{ -10 dem |
[INE_ABS_ | | \ | SPURIOUS_LINE_ABS_ | \
20 dem I
' |
4 -30 dem i
— M — [
-40 dBm , !
] \ I
P N ) - U N IO WY,
| | | | \
Start 758.0 MHz 6005 pts Stop 806.0 MHz | ||| Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
756.000 MHz 769.000 MHz 100.000 kHz 758,69780 MHz -47.71 dBm -34.71dB 758.000 MHz 769.000 MHz 100.000 kHz 759.91758 MHz -47.95 dbm -34.95 db
769.000 MHz 775.000 MHz 6,250 kHz 769,58021 MHz -60.73 dBm -25.73 dB 769.000 MHz 775.000 MHz 6.250 kHz 771,63437 MHz -60.69 dBm -25.69 dB
775.000 MHz 788,000 MHz 100,000 kHz 787,99351 MHz -20.16 dBm -7.16 dB 775.000 MHz 788.000 MHz 100.000 kHz 776.83766 MHz -47.40 dBm -34.40 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.32418 MHz 20.88 dBm -5.12 db 788.000 MHz 799,000 MHz 100.000 kHz 797,67582 MHz 20.21 dBm -9.79 dB
799.000 MHz 806.000 MHz 6,250 kHz 801.23427 MHz -60.66 dBm -25.56 dB 799.000 MHz 806.000 MHz 6.250 kHz 799.03846 MHz -55.68 dbm -20.68 db
Y
i (] )i 1 W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto FFT

Sp um

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,60 d& Mode Auta FFT

@1 AvaPwr @1 AvgPwr -
Limit Fheck PAES Uimit ¢heck PARS
on dhipe_$PURIOUS LINE ABS PASS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10d8
Pty
ode ”‘I 0 dB frvwv M’I{
-10 d8m ‘ -10 dem: T
SPURIOUS_LINE ABS_ | | i | SPURIOUS_LINE_ABS_ | |
20 dBm J f -20 dem ]
| | 1
-30 dBm 4 -30 dém £ !
N--"} Mm J\/ 5
' -40 dBm aas
o l i
per?] B I S
I - | |
et 60 de
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit |
756.000 MHz 769.000 MHz 100.000 kHz 758,20330 MHz -47.87 dBm -34.87 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.13736 MHz -47.81 dbm -34.81 db
769.000 MHz 775.000 MHz 6,250 kHz 769,71814 MHz -60.76 dBm -25.76 de 769.000 MHz 775.000 MHz 6.250 kHz 771.73027 MHz -60.86 dBm -25.86 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -24.74 dBm -11.74 d& 775.000 MHz 788.000 MHz 100.000 kHz 78586364 MHz -40.25 dBm -27.25 dB
788.000 MHz 799.000 MHz 100.000 kHz 789.15934 MHz 6.56 dBm -23.44 dB 782.000 MHz 790,000 MHz 100.000 kHz 7096,51099 MHz .82 dBm -23.18 dB
799.000 MHz 806.000 MHz 6.250 kHz 799,50699 MHz -51.75 dBm -16.75 dB 799.000 MHz 806.000 MHz 5.250 kHz 799.03147 MHz -47.43 dBm -12.43 dB
Y
i il >
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SPORTON LAB.
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Report No. : FG543002-02B

LTE Band 14 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
Spectrur o || Sp um v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT Ref Level 30.00 dem Offset 11.60 de Mode Auta FFT
5L Caunt 1007100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit dheck PAES Limit fheck PABS
20 dhife—$PURIOUS LINE ABS PABS 20 de‘m SPURIOUS LINE _ABS PABS ﬂ
10 dem 10 de “
0da 0 de: H
-10 dBm ‘ -10 dém
SPURIOUS_LINE_ABS_ ] | SPURIOUS_LINE_ABS_ l ‘
-20 dBm ( ‘ -20 denm f
-30 dBm f \ -30 demr { ‘Il\
40 dBm | 40 dBm T
e P, \»~ r— pinrt . Aweceice] ki
. T ] L
Start 758.0 MHz 6005 pts Stop B06.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | REW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | |
758.000 MHz 769.000 MHz 100,000 kHz 758,81868 MHz -47.93 dBm -34.93 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.53297 MHz -47.75 dbm
769.000 MHz 775.000 MHz 6.250 kHz 77469865 MHz -60.82 dBm -25.63 di 769.000 MHz 775.000 MHz 6.250 kHz 77469730 MHz -60.65 dBm
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -21.07 dBm -8.07 d& 775.000 MHz 788.000 MHz 100.000 kHz 776.95455 MHz -47.22 dBm -34.22 dB
788.000 MHz 799.000 MHz 100,000 kHz 788,34615 MHz 15.72 dBm -10.28 dB 788.000 MHz 790,000 MHz 100,000 kHz 797 66434 MHz 19.78 dBm -10.22 dB
799.000 MHz 806.000 MHz 6.250 kHz 804,06643 MHz -60.65 dBm -25.65 dB 755.000 MHz 806.000 MHz 6.250 kHz 799.05245 MHz -58.33 dBm -23.33 dB
Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectrur Sp um v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT Ref Level 30.00 dem Offset 11.60 de Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢hack PAES Limit fheck PAES
20 ghlne_EPURIOUS |INE ABS paks 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10d8
]
0de 1 0 e f’MM ’1{
-10 d8m ‘ -10 dem:
SPURIOUS_LINE ABS_ ] | SPURIOUS_LINE_ABS_ J l
-20 dBm f T -20 dem ; !
| 1
-30 dBm ! ! -30 dém ! !
— n ] — ,,,f A
40 dBm e [, -40 dBm ad
NI 1 S
e’ - ol LY e i S,
60 dorm w_nuF—nu Pt ([ 0 o e
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit |
756.000 MHz 769.000 MHz 100.000 kHz 758.12637 MHz -47.97 dBm -34.97 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.33516 MHz -48.05 dbm -35.05 db
769.000 MHz 775.000 MHz 6,250 kHz 772,36882 MHz -60.63 dBm -25.63 de 769.000 MHz 775.000 MHz 6.250 kHz 771,54446 MHz -60.89 dBm -25.89 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -27.42 dBm -14.42 dB 775.000 MHz 788.000 MHz 100.000 kHz 787,90260 MHz -41.10 dBm -28.10 dB
788.000 MHz 799.000 MHz 100.000 kHz 790,31319 MHz 6.23 dBm -23.77 dB 782.000 MHz 790,000 MHz 100.000 kHz 795,95055 MHz .12 dBm -23.88 dB
799.000 MHz 806.000 MHz 6.250 kHz 799,45804 MHz -52.17 dBm -17.17 dB 799.000 MHz £06.000 MHz 5.250 kHz 799.03147 MHz -46.81 dBm -11.81 dB
\
Il || b
Date: 20.JUN.2025
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LTE Band 14 / 5SMHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto FFT

Sp um

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,60 d& Mode Auta FFT

@1 AvaPwr @1 AvgPwr -
Limit ¢hack BAES Limit Gheck PAES

20 ghlne_EPURIOUS |INE ABS paks 20 dhife—$PURIOUS LINE ABS PASS ’!

10 dem 10 de H

ode 0 dB H

-10 dBm 1 -10 dém

SPURIOUS_LINE ABS_ i | SPURIOUS_LINE_ABS_ I ‘

-20 dBm ‘ \ -20 denm f

30 dem - -30 dem [' ‘\

-40 dBm J L\ -40 dBm 7 \

N ] i"vw‘- Feurd — \ I("uva PR ] ‘

60 dem »..»T.T-‘ 60 dB

Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Range Low Range Up | REW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | |
756.000 MHz 769.000 MHz 100.000 kHz 758,25824 MHz -47.67 dBm -34.67 dB 758.000 MHz 769.000 MHz 100.000 kHz 75915934 MHz -47.90 dbm
769.000 MHz 775.000 MHz 6,250 kHz 771,67016 MHz -60.37 dBm -25.37 de 769.000 MHz 775.000 MHz 6.250 kHz 771,67033 MHz -60.82 dBm
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -22.08 dBm -9.08 d& 775.000 MHz 788.000 MHz 100.000 kHz 776.72078 MHz -47.43 dBm -34.43 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.32418 MHz 18.61 dBm -11.39 dB 782.000 MHz 799,000 MHz 100.000 kHz 707,66484 MHz 19.01 dBm -10.99 dB
799.000 MHz 806.000 MHz 6.250 kHz 801,93357 MHz -60.87 dBm -25.87 dB 799.000 MHz £06.000 MHz 5.250 kHz 799.01048 MHz -60.20 dbm -25.20 dB
\
i il >
Date:z 20.J UN.2025 06: 11

01:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto FFT

Sp um

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,60 d& Mode Auta FFT

@1 AvaPwr @1 AvgPwr -
Limit ¢hack PAES Limit Gheck PAES
0 dblfe_$EURIOUS }INE_ABS PASS 0 dhifje—$PURIOUS LINE ABS PASS
10 dBm 10d8
i aatos L]
o de I | 0 dB ’ M]}
-10 d8m [ \ -10 dem:
SPURIOUS_LINE ABS_ { ‘ | SPURIOUS_LINE_ABS_ J I
-20 dBm i \ -20 dem ! \
-30 dBm ! -30 dém ,J \.
wlﬂ kw-»\'\“‘ ) — wﬂJ
-40 dBm [ -40 dém [
Lot T i
YT for el Fai e -._‘
_ | | ~. . \ | e
50 dBm o -60 -
Start 758.0 MHz 6005 pts Stop 806.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit |
756.000 MHz 769.000 MHz 100.000 kHz 759.41209 MHz -47.34 dBm -34.34 dB. 758.000 MHz 769.000 MHz 100.000 kHz 758.51095 MHz -47.57 dbm -34.57 db
769.000 MHz 775.000 MHz 6,250 kHz 770.48576 MHz -60.64 dBm -25.64 de 769.000 MHz 775.000 MHz 6.250 kHz 771.71828 MHz -60.59 dBm -25.59 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -27.36 dBm -14.36 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.83766 MHz -40.89 dBm -27.89 dB
788.000 MHz 799.000 MHz 100.000 kHz 792,50000 MHz 4.75 dBm -25.25 dB 782.000 MHz 790,000 MHz 100.000 kHz 795,50000 MHz 4,90 dBm -25.10 dB
799.000 MHz 806.000 MHz 6,250 kHz 799 45105 MHz -53.32 dBm -18.32 di 799.000 MHz 806.000 MHz 6.250 kHz 799.05944 MHz -47.17 dbm -12.17 db
\
Il || b
Date: 20.JUN.2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 14 / 5MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
Spectrur o || Sp um v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT Ref Level 30.00 dem Offset 11.60 de Mode Auta FFT
5L Caunt 1007100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr _
Limit dheck PAES Limit dheck PABS
0 dblfe_$EURIOUS }INE_ABS PASS 0 dhifje—$PURIOUS LINE ABS PABS
10 dBm I 10 de “
0 da l 0 de: H
-10 dBm \ -10 dém
SPURIOUS_LINE_ABS_ i | SPURIOUS_LINE_ABS_ ‘ l
20 dam J \ -20 dem ’ i
-30 dBm H \ -30 demr J k
-40 dBm \J‘ -40 dBm JJ k
ol Aoy, .J'\ L, ..jk vy e o JL
I | | \ | .
Start 758.0 MHz 6005 pts Stop B06.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | REW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs |
758.000 MHz 769.000 MHz 100,000 kHz 758,79670 MHz -48.18 dBm -35.18 dB 758.000 MHz 769.000 MHz 100.000 kHz 758,91758 MHz -47.62 dbm
769.000 MHz 775.000 MHz 6.250 kHz 772,53373 MHz -60.73 dBm -25.73 di 769.000 MHz 775.000 MHz 6.250 kHz 772,86314 MHz -60.82 dBm
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -26.16 dBm -13.16 dB 775.000 MHz 788.000 MHz 100.000 kHz 77599351 MHz -47.05 dBm -34.05 dB
788.000 MHz 799.000 MHz 100,000 kHz 788,35714 MHz 15.80 dBm -14.20 dB 788.000 MHz 790,000 MHz 100,000 kHz 797 67532 MHz 14.91 dBm -15.00 dB
799.000 MHz 806.000 MHz 6.250 kHz 805,43706 MHz -60.69 dBm -25.69 di 755.000 MHz 806.000 MHz 6.250 kHz 799.79371 MHz -58.53 dBm -23.53 dB
Y
i il >
Date:z 20.J UN.2025 06:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectrur Sp um v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto FFT Ref Level 30.00 dem Offset 11.60 de Mode Auta FFT
5L Caunt 1007100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr -
Limit dheck PAES Limit dheck PABS
0 dblfe_$EURIOUS }INE_ABS PASS 0 dhifje—$PURIOUS LINE ABS PASS
10 dBm 10d8
0de { frd 0 dby l”""“"“'"“\
-10 d8m { \ -10 dem:
SPURIOUS_LINE ABS_ ‘ ( | SPURIOUS_LINE_ABS_ ‘ l
20 dBm / \ -20 dBm i \
-30 dBm ] ]‘4—\.\\. -30 dBm ”J,‘
[ N
-40 dBm [ -40 dem o =~
Ateane s MT -
. ] s . \ I,«um b, A -
~60 dim m# 60 dB
Start 758.0 MHz 6005 pts Stop B06.0 MHz Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit |
758.000 MHz 769.000 MHz 100,000 kHz 760,29121 MHz -48.12 dBm -35.12 dB 758.000 MHz 769.000 MHz 100.000 kHz 760.89560 MHz -47.60 dbm -34.80 db
769.000 MHz 775.000 MHz 6.250 kHz 77431784 MHz -60.66 dBm -25.66 d& 769.000 MHz 775.000 MHz 6.250 kHz 769.00899 MHz -60.93 dBm -25.93 dB
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -26.50 dBm -13.50 dB 775.000 MHz 788.000 MHz 100.000 kHz 787,95455 MHz -43.20 dBm -30.20 dB
788.000 MHz 799.000 MHz 100,000 kHz 790,54396 MHz 2.77 dbm -27.23 dB 782.000 MHz 790,000 MHz 100.000 kHz 795,86264 MHz 2,93 dBm -27.07 dB
799.000 MHz 806.000 MHz 6.250 kHz 799 45105 MHz -54.72 dBm -19.72 di 755.000 MHz £06.000 MHz 5.250 kHz 799.03147 MHz -47.28 dBm -12.28 dB
Y
Il ) L
Date: 20.JUN.2025 0
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum

ué] Spectrum ué]
Ref Level 30.00 d&m  Offset 11,60 dB Mode Auta FFT Ref Level 30.00 dBm  Offset 11.60 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 AugPwr
Limit gheck Limit gheck
20 db'h[lp SPURIOUS. INE_ABS 20 db'h[lp sPURIOUS INE_ABS
10 dm 10 dm
0 dBm el e i 0 dBm | froe [
-10 dBm { ‘ | !
S_LINE_ABS_ J \ S_LINE_ABS_ ‘ |
| | l \
-30 der { : -30 der {
LS J' and
40 dB 40 dB =
e | Ie———
’ e’ W L o] b,
6008 mﬁ‘ -60 dB
Start 758.0 MHz 5005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.59451 MHz -47.54 dBm -34.54 d& 758.000 MHz 769.000 MHz 100.000 kHz 759.59890 MHz -48.15 dBm -35.15 dB
769,000 MHz 775.000 MHz 6.250 kHz 770.92108 MHz -60.73 dBm -25.73 dB 769,000 MHz 775.000 MHz 6.250 kHz 769.51240 MHz -60.72 dBm -25.72 dB
775.000 MHz 786.000 MHz 100.000 kHz 767.99351 MHz -32.86 dBm -19.86 dB 775.000 MHz 788.000 MHz 100.000 kHz 767.99351 MHz -33.29 dBm -20.29 dB
788,000 MHz 799.000 MHz 100.000 kHz 795.70879 MHz 4.20 dBm -25.71 dB 788,000 MHz 799.000 MHz 100.000 kHz 796.37912 MHz 3.40 dém -26.51 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.12037 MHz -46.98 dBm -11,98 d& 799,000 MHz 806.000 MHz 6.250 kHz 799.06643 MHz -47.00 dBm -12.09 dg
_— _—
{ ) J q v { ) J q b e
Date 04:26 Date: 20.JUN.2025 07:05:53
Spectrum ué] Spectrum ué]
Ref Level 30.00 dm Offset 11,60 dB Mode Autg FFT Ref Level 30.00 dBm  Offset 11,60 dB Mode Autg FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck
20 dhife_SPURIOUS LINE_ABS 20 dhife_$PURIOUS LINE_ABS
10 dBm 10 dBm
0 dem , e \ 0 dem — ,,\
T -10 dBrv lr
S_LINE_ABS_ J | | SPURIOUS_LINE_ABS_ ‘ l
}I \ -20 dBm l \
i -30 der T
J ™ J \‘“1
. 40dB -
PR g T
e -
Vel . o
: "M
-50 dB
Start 758.0 MHz 5005 pts Stop 806.0 MHz | || Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 760.11538 MHz -47.81 dBm -34.81 dB 758.000 MHz 765.000 MHz 100.000 kHz 756.00549 MHz -47.94 dBm -34.94 dB
769,000 MHz 775.000 MHz 6.250 kHz 773.87013 MHz -60.67 dBm -25.67 dB 769,000 MHz 775.000 MHz 6.250 kHz 771.55644 MHz -60.80 dBm -25.80 dB
775.000 MHz 768.000 MHz 100.000 kHz 767.59351 MHz -34.70 dBm -21.70 d& 775.000 MHz 786.000 MHz 100.000 kHz 767.59351 MHz -35.88 dbm -22.88 dB
788.000 MHz 799.000 MHz 100.000 kHz 796.54396 MHz 2.26 dBm -27.74 d 788.000 MHz 799.000 MHz 100.000 kHz 794.95055 MHz 0.50 dém -20.41 dB
799,000 MHz 806.000 MHz 6.250 kHz 799.02448 MHz -47.36 dBm -12.36 dB 799,000 MHz 806.000 MHz 6.250 kHz 799.07343 MHz -48.94 dBm -13.94 dB
( ) ] wa ( ) ] T b
Date 107:21 ate: 20.JUN.2025 07:08:48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Conducted Spurious Emission

LTE Band

14 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm

Offset 11.60 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Twrk (33 Limit Twrk
ine SPURIOUS. INE_ABS ine sPURIOUS INE_ABS
-10 difE -10 difE
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 30 d8
-40 dBm -40 dBm
-50 dBm -50 dBm
S S P it T, | o
o 50 dB
-80 dBm
-90 der -90 der
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 7E8.000 MHz 100.000 kHz 743.41671 MHz ~67.78 dBm -54.78 dB. 30.000 MHz 756.000 MHz 100.000 kHz 743.22250 MHz ~67.95 dBm -54.95 dB
805.000 MHz 1.000 GHz 100.000 kHz 940.17433 MHz -67.54 dbm -54.54 dB 805.000 MHz 1,000 GHz 100.000 kHz 805.12184 MHz -67.31 dBm -54.31dB
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -37.72 dBm -24.72 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56210 GHz -37.92 dBm -24.92 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92386 GHz -52.57 dBm -39,57 d& 3.000 GHz 8,000 GHz 1.000 MHz 6.98335 GHz -52.65 dBm -39.65 d&
hid hid
L VA J . L VA J ‘

T 20.JUM.2025

T 20.JUM.2025

Highest Channel / QPSK

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

(@1 AvgPwr

Limit 1Lm=-k

10 EHHE IF‘UR]OUS LINE_ABS

| SPURIOUS_LINE_ABS_
-20 dB

-30 dBr

-40 dém

-50 dém

-60 dBm

il

-80 dBém

-90 dém

Start 30.0 MHz

33004 pts

Stop 8.0 GHz

Spurious Emissions

Range Low | RBW |

Range Up |

Frequency |

Power Abs

ALimit

30,000 MHz
805.000 MHz
1.000 GHz
3.000 GHz

758,000 MHz
1,000 GHz
3.000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

753,65656 MHz
805.41427 MHz
1.58710 GHz
6.99735 GHz

-68,09 dém
-65.28 dém
-38.40 dém
-52,75 dém

-55.09 dB
-52.28 d8
-25.40 dB
-39.75 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 14 / 10MHz

Middle Channel / QPSK

2
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Paks
10 éénﬂ IDIIR]OIIR INE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 dBs
-30 dB
-40 dém
-50 dém
i gt e | et o]
—
-60 dBm —e
il
-
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 758,000 MHz 100.000 kHz 751,32711 MHz -68,23 dém -55.23 d8
£05.000 MHz 1.000 GHz 100.000 kHz 806.14534 MHz -67.08 dem -54.08 de
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -37.31 dém -24.31 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.90136 GHz -52.62 dém -39.62 dB
57 -
1 J u ) e
TEL : 886-3-327-3456 Page Number 1 A14-16 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Mask

LTE Band 14 / 5MHz / QPSK

Lowest Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max
Limit qheck Limit Gheck
20 dfR2l rl 20 dBG20
LEL L 0 dle
-10 d8m '\ -10 dBm
-20 dam -20 dBm
-20 dam - - =30 dem:
I'd 4
~40 d@m 40 dBm:
v N
50 dm L . -50 dem
i - g . " - | rne”
EEE S S S -
CF 790.5 MHz 891 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.36 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 23.36 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 785 44565 MHz ~52.63 0Bm 75.99 dB ~12.500 MHz ~5.000 MRz __100.000 kHz 754.90217 MHz 57.96 dBm 13248 ~46.32 0B
-5.000 MHz 2.500 MHz | 100.000 kHz 787.98188 MHz 17.70 dBm -41.06 dB 5.000 MHz -2,.500 MHz | 100.000 kHz 786.24275 MHz -56.50 dBm 79.87 d8 -54.87 dB
2,500 MHz 5.000MHz | 100.000kHz 79475725 MHz -55.32 dBm 78,25 d8 2,500 MHz 5000 MHz | 100.000 kHz 783.01812 MHz -17.47 dem 40,33 dB 1583 dB
5.000 MHz 12.500 MHz | _100.000 kHz 797 76449 MHz -57.64 dBm . 0 dB 5.000 MHz 12.500 MHz | 100.000 kHz 785.51812 MHz -52.79 dBm -76.16 dB -41.16 dB
L )i J L JU [

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 d&m  Offset 1160 dB
/30

Made Sweep

heck

10 dBm

-20 dam

-30 dam

-40 dBm—t=

50 dem

-60 dBm

CF 790.5 MHz

691 pts Span 25.0 MHz

Spectrum Emission Mask
Tx Powier 23.04 dBm

standard: None

Tx Bandwidth 5.000 MHz RBW 100,000 kHz

Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000 kHz | 785.37318 MHz -37.22 dém -60.25 di -25.25
5,000 MHz -2500 MHz | 100.000 kHz | 707.99188 MHz -22.72 dbm -45.75 dB -20.75 d8
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -22.57 dBm -45.60 dB -20.60 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 786.53261 Mz -33.86 dbm -56.90 di -21.90 db
L JL J [ CEEEEEE )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 14 / 5MHz / 16QAM

Lowest Channel / 1RB

Spectrum - Spectrum -
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max

Limit qheck FAES Limit Gheck #Fs
20 dfR2l 20 dBG20
rn

10d ‘ 10d

od Hr od

|
-10 RI -10
nd -20d
/ i
a0 d 30 di
/ \
It A i L
40 40
i ,m iy W N T
50 goff J‘J' . .JJ' o o W 1y A mll | o - LJL WAL 'H.‘ . P}J by " |.u\n"m‘“¢ﬁ I .
ek M A - i .

- 2O ] fi TS LT ok ST ol b b
“i B} -
CF 790.5 MHz 891 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.80 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 22.74 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz

Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | Al
~12.500 MHz “5.000 MRz | 100.000 kHz 78406884 MHz ~41.17 dBm ~63.97 dB ~26.97 0B ~12.500 MHz ~5.000 MRz __100.000 kHz 754.06884 MHz 2 81 d8m ~67.55 dB ~32.55 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -16.91 dBm -39.72 dB -14.72 dB -5.000 MHz -2,.500 MHz | 100.000 kHz 786.35145 MHz 45,07 dBm -67.81 dB -42.81 d8
2,500 MHz 5.000MHz | 100.000kHz 79482871 MHz 44,61 dBm -67.41 dB -42.41d8 2,500 MHz 5000 MHz | 100.000 kHz 783.01812 MHz -15.68 dem -33.42 dB -13.42d8
5.000 MHz 12.500 MHz | _100.000 kHz 796.75000 MHz ~44.51 dBm -67.32 dB -32.32 d8 5.000 MHz 12.500 MHz___100.000 kHz 787.00362 MHz 4353 dBm -66.27 di -31.27 d8

- - —_—
L L J L I J [ BERREEE

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep
Count 30/30

Limit Jheck ABs

)
—
-6 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Power 22.07 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000 kHz | 785.37318 MHz -35.91 dém -57.97d8 -22.57 dB
5,000 MHz -2500 MHz | 100.000 kHz | 707.99188 MHz -23.55 dém -45.61 dB -20.61 d8
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -23.13 dBm -45.20 d8 -20.20 d8
5.000 MHz 12.500 MKz | 100.000 kilz | 785.66304 Mz -33.11 dém -55.17 di -20.17 dB
— e —]
L I J I v

TEL : 886-3-327-3456 Page Number : A14-18 of 30
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum - Spectrum -
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max
Limit qheck FAES Limit Gheck #Fs
20 dfR2l f\ 20 dBG20
10d 10d 1 I
o | o
n '
0 1 10 —
! !
nd -20d t
1
o AL o ;L
r [N 4 [ 1\
-0 7 \“l 40 7 X d
ey . llhw 1 i S04 I ‘ Iy ot —! |
( . " W
i IR Pl Akt |l Ml R L P
e 0
CF 790.5 MHz 891 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.86 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 21.69 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | powerabs | PowerRel |  Alimi Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | Al
~12.500 MHz “5.000 MRz | 100.000 kHz 76339638 MHz ~48.20 0Bm 70,06 dB ~35.06 B ~12.500 MHz ~5.000 MRz __10D.000 kHz | 783,92331 MHz 3.2 dBm 64,93 dB ~20.93 0B
+5.000 MHz -2.500 MHz | 100.000 kHz 78798188 MHz -18.54 dém ~40.40 dB -15.40 d8 =5.000 MHz -2.500 MHz | 100.000 kHz 787.80072 MHz -54.66 dBm -76.35 dB -51.35 d8
2,500 MHz 5.000MHz | 100.000kHz 79343513 MHz -51.05 dBm 7281de -47.81d8 2,500 MHz S000MHz  100.000kHz | 79301812 MHz -17.09 dém -33.78 d8 1378 d8
5.000 MHz 12.500 MHz | _100.000 kHz 79685870 MHz -43.23 dBm -65.09 d8 -30.09 dB 5.000 MHz 12.500 MHz___100.000 kHz 786.96739 MHz -43.96 dBm -65 .65 dB -30.65 dB
- —_— -
L JL J BERAAEED o L JU J [ BERREEE

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep
Count 30/30

(@ 1Fm Max
Limit qheck AFs
20 dBi20
104
o i
|
-10
‘ |
20 d |
[ I
-30d 7 R —
404 = = ==
B rmn
-6 df
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Power 21.08 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kriz | 785.22826 Mz -36.55 dBm -57.63d8 -22.63d8
5,000 MHz -2500 MHz | 100.000 kHz | 707.99188 MHz -23.66 dbm -44.77 dB -19.77.d8
2.500 MHz 5.000 MHz 100.000 kHz 793.01812 MHz -24.06 dBm -45.14 d8 -20.14 d8
5.000 MHz 12.500 MKz | 100.000 kilz | 785.51812 Mz -33.92 dbm -55.00 di -20.00 4B
— e ——]
L L J HEE WO
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 14 / 5MHz / 256QAM

Lowest Channel / 1RB

Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max
Limit qheck Limit Gheck
20 dBi20 20 dB20
il \
10d + 104 i(
LEL } 0 dle l\
-10 d8m “ : -10 dém ‘{ i
1
-20 dam k -20 dBm ‘l
-30 dem - -30 dBm
{
40 dsm - -40 dBm
NS
-50 dém { -50 dém
i N
BT — — =5 et
CF 790.5 MHz 891 pts Span 25.0 MHz CF 790.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 18.83 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 18.81 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78403261 MHz ~55.02 dBm 738%d8 ~36.84 dB ~12.500 MHz ~5.000 MRz __100.000 kHz 754.06884 MHz 57,68 dBm 76,69 dB ~41.60 08
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -22.55 dBm - 8 d8 -16.38 d8 =5.000 MHz -2.500 MHz | 100.000 kHz 786.24275 MHz -55.76 dBm
2,500 MHz 5.000MHz | 100.000kHz 79475725 MHz -56.02 dBm 7452 d8 4092 dB 2,500 MHz 5000 MHz | 100.000 kHz 783.01812 MHz -22.76 deém
5.000 MHz 12.500 MHz | _100.000 kHz 797.03986 MHz -56.02 dBm -74 .85 d8 -35.85 dB 5.000 MHz 12.500 MHz___100.000 kHz 787.00362 MHz 5484 dBm
L JL J [ CEREERENC ) L JL J

Lowest Channel / Full RB

pectrum

Ref Level 30.00 dam  Offset 11.50 d& Made Sweep
/30
heck AFs
104
LEH
-10 d@mv +
20 der i -
-20 dBm A
-40 dem et —
| 50 e = o~
-6 dBm
CF 790.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Powier 19.04 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 100.000 kHz | 70522826 MHz -37.02 dém -56.06 d8 -21.06 dB
5,000 MHz 100.000 kHz | 70798188 MHz -25.06 dbm -44.90 dB -19.90 d8
2.500 MHz 100.000 kHz 793.01812 MHz -25.38 dBm -44 42 dB -16.42 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 785.73551 Mz -34.64 dbm -53.69 di -18.69 db
( I J (Y]
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SPORTON LAB.
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Report No. : FG543002-02B

LTE Band 14 / 5MHz / QPSK

Middle C

hannel / 1RB

Ref Level 30.00 d&m  Offset 11.60 d& Mode Sweep

Ref Level 30.00 dam  Offset 11.60 d&

Count 30/30

Mode Sweep

Count 30/30
(@1 Max [@1Fm Max
Limit qheck Limit Gheck
20 dBi20 r' 20 dB20 “
10d ‘ 10d I
LEL T 0 dle {
| | |
-10 d8m %l -10 dém. f !
-20 dam -20 dBm i
-30 dem -30 dam -
-40 dam “‘\ -40 dem +
/
-50 dém s -50 dém
et U ) L Y
fosr s T (R i ol
EELELs = Bl d8r -
CF 793.0 MHz 891 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.36 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 23.30 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | AL Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz | 786,31522 MHz ~52.59 dBm 75.95 dB ~40.95 B ~12.500 MHz ~5.000 MRz __100.000 kHz 786.93116 MHz 55,99 dBm 73,29 dB “44.20 08
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz -17.72 dBm - 8 d8 -16.08 d8 5.000 MHz -2,.500 MHz | 100.000 kHz 790.40942 MHz -56.19 dBm -79.49 d8 -54.49 dB
2,500 MHz 5.000MHz | 100.000kHz 79566304 MHz -54.17 dBm 7753 dB 5253 dB 2,500 MHz 5000 MHz | 100.000 kHz 78551812 MHz -17.50 dém ~40,80 d& -15.50 d
5.000 MHz 12.500 MHz | _100.000 kHz 798.16304 MHz -56.56 dBm -79.92 dB -44.92 dB 5.000 MHz 12.500 MHz___100.000 kHz 788.05435 MHz -53.27 dBm -76.58 d8 -41.58 dB
L JL J [ CEEREEE )

JL

Middle Channel / Full RB

pectrum
30.00 dBm  Offset 1160 dB
30

Ref Level Made Sweep
)/

heck

10 dBm

-20 dam

-30 dam "

691 pts Span 25.0 MHz

standard: None
Tx Bandwidth 5.000 MHz

CF 793.0 MH2
Spectrum Emission Mask

RBW 100,000 kHz

T Power 22.95 dBm
Range Low Range Up | REW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz 000 MHz | 100.000 kriz | 786.96739 Mz -37.93 dém -60.86 d8 -25.86 db
5,000 MHz -2)500 MHz | 100.000 kHz | 790.49183 MHz -21.44 dBm -44,39 dB -18.39 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -22.01 dBm -44.96 dB -16.96 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 78899638 Mz -35.00 dbm -57.95 di -22.95 db
JL J [ CEEEEEE )
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LTE Band 14 / 5MHz / 16QAM
Middle Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max
Limit qheck FAES Limit Gheck A
20 dfR2l - 20 dBG20 i‘
10d | ‘ 10d i
LEL 0 dle
* I
-10 dBm: + -10 dém: 1
' I
-20 dam i -20 dBm f
g [N
30 dam: . -30 dm Y
/ \ i Y
-40 dam gl i -40 dam f k
ftr Il rw‘L’ | ) T
50 aafl Pt TN . A L N i 50 o At }‘{ b i | .
T i T TR ' b I )
Al U b W - o WA LN A
60 dBm BT
CF 793.0 MHz 891 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22,74 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 22.59 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | i Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | i
~12.500 MHz “5.000 MRz | 100.000 kHz 786 49638 MHz ~41.54 0Bm 64,28 dB ~12.500 MHz ~5.000 MRz __10D.000 kHz | 786,64130 MHz 5,21 a8m 68,01 d8
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -17.65 dBm -40.39 d8 -5.000 MHz -2,.500 MHz | 100.000 kHz 788.56159 MHz 46,38 dBm -68,98 di
2,500 MHz 5.000MHz | 100.000kHz  797.22101 MHz 44,45 dBm -67.15 d& 2,500 MHz S000MHz  100.000kHz | 79551812 MHz -16.52 dém -33.51d8
5.000 MHz 12.500 MHz | _100.000 kHz 799.32246 MHz -45.47 dBm -68.21 di 5.000 MHz 12.500 MHz___100.000 kHz 789.46739 MHz -42.36 dBm -64.96 dB
L ] J ( JU J ENERNES v

Middle Channel / Full RB

Spectrum

Ref Level 30.00 d2m

Offset 11.60 d&

Made Sweep

Count 30/30
(@ 1Fm Max
Limit qheck A
20 dBi20
104
)
LEH
-10 d@mv T
| |
-20 dam -
I
-3 dam =
-40 dBm = et ==
s ™
5 dem
-6 dBm
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Powier 21.99 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kH;
Range low | RangeUp | REW | Frequency | PowerAbs | PawerRel | AL
-12.500 MHz -5.000 MHz | 100.000 kHz | 76787318 MHz -36.56 dBm -50.55 da -23.55d8
5,000 MHz -2500 MHz | 100.000 kHz | 790.40188 MHz -23.66 dBm -45.65 di 20,65 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -22.45 dBm -44 44 dB -10.44 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 788.12681 Mz -33.83 dbm -55.82 di -20.62 dB
L 1 ] [ )
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FAX:
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LTE Band 14 / 5MHz / 64QAM

Middle Channel / 1RB

Spectrum

Ref Level 30.00 dém
Count 30/30

Spectrum

&

Offset 11

60 dB

Mode Sweep

Ref Level 30.00 dam
Count 30/30

offset 11.60 d&

Mode Sweep

(@1 Max [@1Fm Max
Limit qheck FAES Limit Gheck A
20 dBi20 f'l 20 dBia 20 -
10d ‘ 10d 1 I
od od
‘ i
10 t -10 y
-20d \\ -20 di I
d R p S
-a0 7 a0 T
40 d | \ 0 J |1
LI AN
e mﬂi b il } o d i ! LN
L
B P Y O o, | AR ALl Wlaneludh f o | M|
EL B0
CF 793.0 MHz 891 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.81 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 21.80 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | powerabs | PowerRel |  Alimi Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel | &
~12.500 MHz “5.000 MRz | 100.000 kHz 78667754 MHz ~44.22 0Bm 66,23 dB 312308 ~12.500 MHz ~5.000 MRz __10D.000 kHz | 786.27899 MHz 50,18 d8m 7198 d8 ~36.98 &
-5.000 MHZ 2,500 MHz | 100.000 kHz | 79048188 MHz -17.35 dBm -39.17 d8 14.17 dB 5.000 MHz -2,500 MHz | 100.000 kHz | 788.74275 MHz -52,28 dim -74.09 d8 -49.09 d8
2,500 MHz 5.000MHz | 100.000kHz 79580757 MHz -52.41 dBm 7422 dB 40,22 dB 2,500 MHz S000MHz  100.000KHz | 79551812 MHz -13.32 dém ~+112d8 -16.12dB
5,000 MHz 12,500 MHz | 100.000 kHz 799 64855 MHz —44.59 dBm -66 40 dB -31.40 d 5.000 MHz 12500 WHz | 100.000 kHz 799.10507 MHz 46,25 dBm -68.05 dB -33.06 d8
L JL J L JL J BERAAEED o
Spectrum
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep
Count 30/30
(@1 Max
Limit qheck #Fs
20 dBi20
10d
ad ir . \
10 |
|
a0 | |
-a0d \\-._
40 d —
- e
= s
-60 d
CF 793.0 MHz 691 pts Span 25.0 MHZ
Spectrum Emission Mask standard: None
Tx Power 20.96 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz -5.000 MHz | 100.000 kHz | 767.72326 MHz -37.59 dém -58.55 di -23.55 B
-5.000 MHZ -2)500 MHz | 100.000kHz | 790.43183 MHz -24.51 dém -45.45 dB -20.46 d8
2,500 MHz 5000 MKz 100.000 kHz | 70551312 MHz -23.00 dem 44,86 d8 ~10.86 d8
5.000 MHz 12,500 MHz | 100.000 kHz 798.19928 MHz -34.93 dim -55.89 di -20.89 df
L 1 ] T wa

TEL:
FAX:

886-3-327-3456
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LTE Band 14 / 5MHz / 256QAM

Middle Channel / 1RB

Ref Level 30.00 d&m  Offset 11.60 d&

Count 30/30

Ref Level 30.00 dam  Offset 11.60

Count 30/30

Mode Sweep

dB Mode Sweep

L JL

JL

(@ 1Rm Max [@ 18 Max
Limit qheck Limit Gheck
20 dfR2l 20 dBG20
f\ fl
v I o |
LEL \ 0 dle 1
-10 dém I -10 dBm + H
-20 dam 1 -20 dBm {
-30 dam -30 dam - H
40 dem ; -40 dBm
-50 dém T -50 dém
A f Mt »
BT — S - = Bt i SEEL
CF 793.0 MHz 891 pts Span 25.0 MHz CF 793.0 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 18.71 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 18.64 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | AL Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kFz 786 56884 MHz ~55.23 dBm ~74.00 dB ~30.00 & ~12.500 MHz ~5.000 MRz __100.000 kHz 785.95290 MHz 57,68 dBm 76,52 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 790.48188 MHz -23.18 dBm - 9 da -16.89 d8 5.000 MHz -2,.500 MHz | 100.000 kHz 788.70652 MHz -56.43 dBm
2,500 MHz 5.000MHz | 100.000kHz  797,25725 MHz -55.72 dBm 7443 dB -40.43d8 2,500 MHz 5000 MHz | 100.000 kHz 78551812 MHz -23.28 dém
5.000 MHz 12.500 MHz | _100.000 kHz 79946739 MHz -56.72 dBm -75.43 dB -40.43 dB 5.000 MHz 12.500 MHz___100.000 kHz 789.46739 MHz -55.54 dBm
[ CEEREEE ) J

Middle Channel / Full RB

pectrum

Ref Level 30.00 d&m  Offset 1160 dB
/30

Made Sweep

heck #Fs
104
LEH =
-10 d@mv +
20 der . 4
-3 dam
-40 gBm e =
ot
't_ij!,dw» A
-6 dBm
CF 793.0 MHZ2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Powier 18.99 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low Range Up | REW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kriz | 787.80072 Mz -33.16 dém 57.15d8 -22.15d8
5,000 MHz -2500 MHz | 100.000 kHz | 790.49188 MHz -26.10 dém -45.00 d@ -20.09 d8
2.500 MHz 5.000 MHz 100.000 kHz 795.51812 MHz -25.11 dBm -44.10 dB -16.10 d8
5.000 MHz 12.500 MKz | 100.000 kilz | 788.16304 Mz -35.77 dbm -5+.76 di -18.76 dB
L L J
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LTE Band 14 / 5SMHz / QPSK

Highest Channel / 1RB

G
v
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@ 1Rm Max [@ 18 Max
Limit qheck Limit Gheck
20 dBi20 r' 20 dB20 "
10d 10d I
od od
B f i
-10 i -10 Ir 1
-z0d -20d
| /
/ (N
a0 d ¥ 30d L0
/ /
0d \ 40 di .
- S
50 d £ L 0
. VR
— —
B B0
CF 795.5 MHz 891 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.31 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 23.16 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low RangeUp | RBW Frequency Power Abs | PowerRel |  alimit | Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 790 44565 MHz ~53.92 oBm 77.2¢d8 “42.24 B ~12.500 MHz ~5.000 MRz __100.000 kHz 780.75725 MHz 58,15 dBm 8132 dB
-5.000 MHz 2.500 MHz | 100.000 kHz 792,98188 MHz -18.35 dBm 41,67 d8 -16.67 d8 5.000 MHz -2,.500 MHz | 100.000 kHz 79254710 MHz -56.99 dBm -80.15 d
2,500 MHz 5.000MHz | 100.000kHz 79867028 MHz -56.35 dBm 78,66 dB -54.66 dB 2,500 MHz 5000 MHz | 100.000 kHz 758.01812 MHz -13.50 dém 4166 dB
5.000 MHz 12.500 MHz | _100.000 kHz B02.58333 MHz -57.86 dBm -81.17 d8 -46.17 dB 5.000 MHz 12.500 MHz___100.000 kHz 50051812 MHz -53.50 dBm -76 .66 dB -41.66 dB
L JL J . L JL J .

Highest Channel / Full RB

pectrum

Ref Level 30.00 d2m  Offset 11.60 dB

Made Sweep

Count 30/30
(@1 Max
Limit qheck #Fs
20 dBi20
10d
od
-10
-z0d
-a0d X
|
-nd P NS
e ) .
50 d
-60 d
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
Tx Power 22.96 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low Range Up | REW | Frequency | PowerAbs | PowerRel |  Alimit
-12.500 MHz 000 MHz 100,000 kHz | 769.46738 MHz -37.30 dém 60,26 d@ -25.26 0B
-5.000 MHZ -2)500 MHz | 100.000kHz | 792.93183 MHz -23.63 dém -46,59 dB -2159 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -22 68 dBm -45.65 dB -20.65 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 800.66304 Mz -36.70 dbm -59.66 di -24.66 4B
L L J [ EREEEE
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LTE Band 14 / 5MHz / 16QAM

Highest Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max
Limit qheck FAES Limit Gheck #Fs
20 dfR2l 20 dBG20
1] il
0d ‘ ‘ 10 df | i
LEL 0 dle
K 1
10 dBm '\ -10 dBm f .
-20 dam I -20 dBm
/ rol
-30 dem 41 -30 dBm —
M Yy
~40 d@m - 40 dBm: = =
T T 3 u
" i A 1
50 s T h ! Mk, st ot 50 dom i b N, - o "‘fHLl B m
] 1 / Ll | ' A o My A J7S
VA ALY T Wt Ve AL AT T
B dam | Bl —
CF 795.5 MHz 891 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.72 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 22.60 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low RangeUp | RBW Frequency Power Abs | PowerRel | alim Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz ___ 789,03261 MHz ~43.62 0Bm 66,35 dB ~31.35 B ~12.500 MHz ~5.000 MRz __10D.000 kHz | 78906884 MHz 2 70 dBm ~67.30 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 792,98188 MHz -18.49 dBm -41.21 dB -16.21 dB -5.000 MHz -2,.500 MHz | 100.000 kHz 791.13406 MHz 46,38 dBm -68.97 d8
2,500 MHz 5.000MHz | 100.000kHz 79964855 MHz 45,15 dBm 47.87 dB 4257 dB 2,500 MHz S000MHz  100.000kHz | 758.01812 MHz -16.58 dem -33.58 dB
5.000 MHz 12.500 MHz | _100.000 kHz B01.93116 MHz -48.31 dBm -71.03 d8 -36.03 dB 5.000 MHz 12.500 MHz___100.000 kHz 502.07609 MHz -45.58 dBm -68.18 di
L ] J ( JU J ENEED v

Highest Channel / Full RB

Spectrum

Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep
Count 30/30

(@1 Max
Limit qheck #Fs
20 dBi20
104
LEH
-10 dBmv
-20 dBm
-3 dam
-40 gBm
e
[0 dam
-6 dBm
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Power 22.00 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kriz | 780.33636 Mz -36.63 dBm -50.63 d8 -23.63d8
5,000 MHz -2500 MHz | 100.000 kHz | 792.99188 MHz -24.58 dbm -46.50 dB -21.50d8
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -23.50 dBm -45.59 d8 -20.59 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 800.51812 Mz -35.60 dbm -57.60 di -22.60 dB
( I J (Y]
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LTE Band 14 / 5MHz / 64QAM
Highest Channel / 1RB

Spectrum Spectrum
Ref Level 30.00 d8m  Offset 11.60 d& Mode Sweep Ref Level 30.00 dam  Offset 11.60 d& Mode Sweep
Count 30/30 Count 30/30
(@1 Max [@1Fm Max
Limit qheck FAES Limit Gheck A
20 dBi20 20 dBia 20 _
r"l |H
10d { ‘ 10d 1 I
LEL 0 dle
| [ { ]|
-10 d8m T -10 dém .
|
-20 dBm | -20 dBm i
1|
o
-20 dam kY =30 dem: “L
1 )
~40 dBm | L‘J ) | | -40 dBm | LL {
50 ek i " . | -50 dém I
i i L I } T ik
al A kb, 4L I, W . il
N e LY v [l LA A . ol st ot ot N Y.
S LS LR kT — N L S N
CF 795.5 MHz 891 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.69 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 21.51 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | powerabs | PowerRel |  Alimi Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | i
~12.500 MHz “5.000 MRz | 100.000 kHz 78457609 MHz ~45.25 oBm 66,95 dB 3195 dB ~12.500 MHz ~5.000 MRz __10D.000 kHz | 78896014 MHz 2 .21 d8m 6591 d8
+5.000 MHz 2,500 MHz | 100.000 kHz 79298188 MHz 17.27 dBm -38.96 dB 13.96 d8 =5.000 MHz -2.500 MHz | 100.000 kHz 791.60507 MHz 53,77 dBm -75.28 dB
2,500 MHz 5.000MHz | 100.000kHz 79841667 MHz -50.31 dBm -72.01d8 -47.01d8 2,500 MHz S000MHz  100.000kHz | 758.01312 MHz -13.61 dém ~+112d8
5.000 MHz 12.500 MHz | 100.000 kHz BO2 07609 MHz -45.16 dBm -66.85 dB -31.85dB 5.000 MHz 12.500 MHz | 100.000 kHz 802.00362 MHz -49.38 dBm -70.88 dB
L ] J ( JU J [

Highest Channel / Full RB

Spectrum

Ref Level 30.00 d2m  Offset 11.60 dB

Made Sweep

Count 30/30

(@ 1Fm Max
Limit qheck AFs

20 dBi20

104

0 { !

-10 d@mv 1

-20 dam / )

-3 dam 1

-40 dBm —— -
o "

“sfriim

-6 dBm

CF 795.5 MH2 691 pts Span 25.0 MHz

'Spectrum Emission Mask. Standard: None

T Powier 20.99 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz -5.000 MHz | 100.000 kriz | 780.43188 Mz -37.65 dém -50,84 d8 -23.84d8
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -23.45 dbm 4444 dB -19.44 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -23.64 dBm -44 64 dB -10.64 d8
5.000 MHz 12.500 MKz | 100.000 kiz | 800.59058 Mz -37.20 dbm -58.18 di -23.19 dB
( I J (Y]
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LTE Band 14 / 5MHz / 256QAM

Highest Channel / 1RB

Ref Level 30.00 dém
Count 30/30

Offset 11.60 d&

Mode Sweep Ref Level 30.00 dam

Count 30/30

offset 11.60 d& Made Sweep

(@1 Max [@1Fm Max
Limit qheck Limit Gheck
20 dfR2l 20 dBG20
fi
1w : 104
]
LEL L 0 dle
10 dBm | ! -10 dém
-20 dam t -20 dBm
30 dam - 30 dem
0
40 dam : - . -40 dBm
50 dém ul - -50 dem A
T ¥ 1
UV B ] I .
BT e — — “BOrHE
CF 795.5 MHz 891 pts Span 25.0 MHz CF 795.5 MHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 18.84 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz T Power 18.47 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit | Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 788 39638 MHz ~56.60 OBm 75.44.d8 ~40.44 B ~12.500 MHz ~5.000 MRz __10D.000 kHz | 78682246 MHz 58,28 dBm 76,76 dB ~41.76 08
+5.000 MHz -2.500 MHz | 100.000 kHz 79298188 MHz -23.61 dBm 42,46 dB -17.46 d8 5.000 MHz -2.500 MHz | 100.000 kHz 791.13406 MHz -56.56 dBm -75.03 d8 -50.03 dB
2,500 MHz 5.000MHz | 100.000kHz 79932871 MHz -56.52 dBm 7544 dB -50.44 dB 2,500 MHz S000MHz  100.000kHz | 758.01812 MHz -22.75 dém +122d8 -16.22 dB
5.000 MHz 12.500 MHz | _100.000 kHz B02.11232 MHz -57.08 dBm -75.92 d8 -40.92 dB 5.000 MHz 12.500 MHz___100.000 kHz 502.00362 MHz -56.78 dBm -75.26 dB -40.26 dB
L )jd J REERREE ) L I J FERIRHEED W

Highest Channel / Full RB

pectrum
Ref Level 30.00 d&m  Offset 1160 dB
/30

Made Sweep

heck #Fs
104
LEH
-10 dém T
-20 dam ; ;
-3 dam
-40 gBm .
S —_——
50 e =
-6 dBm
CF 795.5 MH2 691 pts Span 25.0 MHz
'Spectrum Emission Mask. Standard: None
T Power 19.01 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz
Range low | RangeUp | REW | Frequency | PowerAbs | PowerRel |  Alimit |
-12.500 MHz 000 MHz | 100.000 kriz | 790.43188 Mz -37.96 dém -57.00d8 -22.00 dB
5,000 MHz -2500 MHz | 100.000 kHz | 792.99198 MHz -26.93 dbm 45,94 da -20.94 d8
2.500 MHz 5.000 MHz 100.000 kHz 798.01812 MHz -25.54 dBm 4455 dB -18.55d8
5.000 MHz 12.500 MKz | 100.000 kiz | 800.51812 Mz -38.01 dbm -57.02 di -22.02 dB
( I J (Y]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11.60 dB
Count 30/30

Mode Sweep

Spectrum

Ref Level 30,00 dBm
Count 30/30

Offset 11.60 dB Mode Sweep

(@ 1Rm Max (@ 1Rm Max
Limit heck PARS Limit heck PARS
20 dBm 20 20 dBm 20
10 dem 10 dem
0 dBm — 0 dBm e
-10 dB | -10 B | }
20 dB ) 20 dB J :
-30 dBm -30 dBm il
K"uﬁ_
40 dBm — -40 dBm - |
At I -
- ~ T
-50 dBr ] = -50 dBr
1 T / e
=60 60U
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.60 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.65 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | Power Abs Power Ral ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 781949238 MHz -40.46 dBm -62.06 d& -28.06 db -25.000 MHz -10,000 MHz | 100.000 kHz 78267391 MHz -40.45 dBm -62.10 d8 -27.10 dB
-10.000 MHz -5.000 MHz 100,000 kHz 78796377 MHz -31.95 dBm -54.55 dB. 29,55 dB -10.000 MHz -5.000 MHz | 100.000 kHz 78796377 MHz -32.40 dBm -54.05 dB -29,05 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -29.88 dBm 52,49 db -27.45 db 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -30.59 dBm -52.24 db -27.24 db
10.000 MHz 25.000 MHz | 100.000 kHz 804.05072 MHz -37.99 dBm -60.59 dé -25 .58 dB 10.000 MHz 25,000 MHz | 100.000 kHz 504.12319 MHz -39.28 dBm -60.93 dB -25.93 dB
L J [ COREEEE J [ CORRREE
Date 56:4
LTE Band 14 / 10MHz / 64QAM LTE Band 14 / 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum ué] Spectrum ué]
Ref Level 30.00 dém  Offset 11.60 dB Mode Sweep Ref Level 30.00 dBm  Offset 11.60 dB Mode Sweep
Count 30/30 Count 30/30
(@ 1Rm Max (@ 1Rm Max
Limit heck PARS Limit heck PARS
20 dBm 20 20 dBm 20
10 dem 10 dem
0 dem 0 dem e -\
-10 dB | l -10 dB i I
-20 dB I 20 dB
30 dém , 30 dém ] k
» L RV
-40 dBm — R -40 dBm — = = —
o s - .
T - o™ M
-50 dBr = -50 dBr s
/ - { —
e / e
B H0
CF 793.0 MHz 691 pts Span 50.0 MHz CF 793.0 MHz 691 pts Span 50.0 MHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask
T« Power 20.64 dBm

RBW 100.000 kHz

Standard: None
Tx Bandwidth 10.000 MHz

RBW | Power Abs Power Rel ALimit

Spectrum Emission Mask

T« Power 18.63 dBm RBW 100.000 kHz

T 20.JUM.2025

Range Low | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit Range Low RangeUp | Frequency |
-25.000 MHz | -10,000 MHz | 100.000 kHz 782.96377 MHz ~41.00 dem 6165 db -26.65 0B -25.000 MHz -10.000 MHz | 100.000 kHz 762.89130 MHz -40.79 dem -55.42 dB 2442 0B
-10.000 MHz -5.000 MHz | 100.000 kHz 787.06377 MHz -34.04 dém 54,68 dB 20,68 dB -10.000 MHz -5,000 MHz | 100.000 kHz 787.06377 MHz -34.90 dém -53.62 dB 28,62 dB
5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -31.80 dém -52.44 dB 27,44 dB 5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -33.79 dém -52.42 dB -27.42 dB
10.000 MHz 25.000 MHz | 100.000 kHz 803.25362 MHz -40.13 dém -50.77 dB 2577 dB 10.000 MHz 25.000 MHz | 100.000 kHz 803.10870 MHz -41.35 dBm -59.98 dB -24.98 dB
| )il ] [T I )i ] [T

1 20.JUM.2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG543002-02B
Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0164
40 Normal Voltage 0.0044
30 Normal Voltage 0.0064
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0107
0 Normal Voltage 0.0048
PASS
-10 Normal Voltage 0.0028
-20 Normal Voltage 0.0057
-30 Normal Voltage 0.0115
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0084
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A14-30 of 30
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.10 6.14 6.52 6.64 PASS
TEL : 886-3-327-3456 Page Number 1 A25-1 of 33
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